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This section lists Remittance Advice Details (RAD) codes and messages that may be used in reconciling accounts.  The following codes appear on the Medi-Cal Remittance Advice Details (RAD) for claims that are approved, denied, suspended or adjusted, as well as for Accounts Receivable (A/R) and payable transactions. 

When necessary, new RAD codes and messages are published in provider bulletins prior to implementation and added to the RAD Codes and Messages list.

Billing Tips
Many of these codes and messages include “Billing Tips” to help providers correct denied claims.  These billing tips identify the most common billing errors associated with denial messages.  Remember to verify the information on the original claim against the RAD.

Free-Form Error Codes
Free-form error codes are four-digit codes that begin with the prefix “9.”  They indicate free-form error messages that allow Medi-Cal claims examiners to return unique messages that more accurately describe claim submittal errors and denial reasons.  Refer to the 


Remittance Advice Details (RAD) Codes and Messages:  9000 – 9999 


section in this manual for the list.

001 – 004
Code/Message

001
Recipient eligibility could not be verified.



Billing Tip:
•
Verify the 9-digit SSN, the number on the Benefits Identification Card (BIC) or the 14-character recipient ID number through the Provider Telecommunication Network (PTN) at 1-800-786-4346, on the Medi-Cal Point of Service (POS) device or on the Medi-Cal Web site at www.medi-cal.ca.gov.

· Attach a copy of the POS printout or eligibility screen-print obtained on the Medi-Cal Web site at www.medi-cal.ca.gov for month of service billed to the claim.


002
The recipient is not eligible for benefits under the Medi-Cal program or other special 



programs.


Billing Tip:
•
Verify recipient SSN or the number and date of issue on the BIC.

· Refer to the Eligibility:  Recipient Identification Cards section of this manual for billing guidelines. 


003
The recipient is not eligible for the month of service billed.



Billing Tip:
•
Verify BIC is valid for month of service billed.


004
The recipient information billed on the claim does not correspond to the TAR (Treatment Authorization Request).


Billing Tip:
•
Verify recipient:

–
Medi-Cal ID number

–
Name

–
Sex (M or F)





–Date of birth

· Attach a copy of the TAR and corrected claim to the Claims Inquiry Form (CIF), or appeal and resubmit.


Code/Message
005

005
The service billed requires an approved TAR (Treatment Authorization Request).


Billing Tip:
Some procedures/services requiring prior authorization are as follows:


Allied Health providers:

· Purchase or trial period of hearing aid rentals and for repairs that cost more than $25 per repair service

· Wheelchair carriers and covers for the carrier

· Unlisted Durable Medical Equipment (DME) code E1399

· Orthotics, Prosthetics and listed DME items exceeding the purchase, rental, repair or maintenance prior authorization thresholds as listed in the California Code of Regulations (CCR), Title 22.  (For threshold information, refer to the Durable Medical Equipment (DME): An Overview or the Orthotic and Prosthetic Appliances section in the appropriate Part 2 manual.)

· Generic drug type/medical supply code not on Medi-Cal List of Contract Drugs
· Physical therapy services


Outpatient providers:

· Selected Home Health Services

· Rehabilitation centers billing for physical therapy

· TAR instructions are included in individual program policy sections in the appropriate Part 2 manual.


Pharmacy providers:

· Refer to claim completion sections in the appropriate Part 2 manuals for billing guidelines.


Medical Services providers:

· Refer to the TAR and Non-Benefit List section in the appropriate Part 2 manual for procedures requiring prior authorization.

006 – 009
Code/Message


006
The date(s) of service reported on the claim is not within the TAR (Treatment Authorization Request) authorized period.


Billing Tip:
(
Verify date(s) of service on the claim.  If incorrect, resubmit with correct date of service.

· Verify the approved date(s) of service on the TAR.  If incorrect, request correction of TAR in writing from your local Medi-Cal field office.

· Refer to the TAR Field Office Addresses section in the appropriate Part 2 manual for field office addresses.


007
The number of the refills billed on the claim exceeds the number approved on the TAR (Treatment Authorization Request).


008
The provider of service is not eligible for the type of services billed.


Billing Tip:
(
Verify correct claim form is used for services.

· Verify provider number is correct.


009
This service or NDC (National Drug Code) is not a covered benefit of the program.


Billing Tip:
(
If RAD code 009 is received when billing a pharmacy claim, the NDC is not a covered benefit of the program, even with a TAR (Treatment Authorization Request).

· Verify the NDC code and that the drug is listed on the Medi-Cal List 
of Contract Drugs.

· Blood Derivative Anti-Hemophilia Factors (AHF) VIII and IX must be billed using appropriate HCPCS “J” or “X” codes.  Refer to the Other Policies section in the Pharmacy manual for additional information.


Code/Message
010 – 015


010
This service is a duplicate of a previously paid claim.


Billing Tip:
Check records for previous payment.  If no payment is found, verify:

· Provider number

· Recipient number

· “From-thru” date of service

· Procedure code

· Modifier

· Rendering provider number

· For transplant claims, check that the correct recipient and donor documentation was included in the Reserved for Local Use
field (Box 19) on the CMS-1500 or Remarks field (Box 80) on the UB-04.  Refer to the Transplants section for documentation requirements.

011
The attending/referring/prescribing provider is not eligible to refer/prescribe/order the service billed.


012
Medi-Cal benefits cannot be paid without proof of payment/description of the denial from Medicare.


Billing Tip:
•
Attach a dated copy of the Medicare EOMB/MRN/RA for the date of service

· Attach a denial from Medicare for the date of service

· If the Medicare denial description is not printed on the front of the EOMB/MRN/RA, include a copy of the description from the back of the EOMB/MRN/RA or the Medicare manual when billing for a denied claim

· Refer to the Medicare/Medi-Cal claim section in the appropriate Part 2 manual for unacceptable Medicare documentation


013
Medi-Cal benefits cannot be paid without proof of payment/denial from CHAMPUS.


014
Medi-Cal benefits cannot be paid without proof of payment/denial from Ross Loos (CIGNA).


015
Medi-Cal benefits cannot be paid without proof of payment/denial from Kaiser.

016 – 024
Code/Message


016
The drug or medical supply billed is not listed on the list of contract drugs for the date of service.


017
The quantity or number dispensed is not in accordance with the current Medi-Cal List of Contract Drugs.


018
An approved TAR (Treatment Authorization Request) is required for the drug combination billed.


019
The Code I restrictions for this drug were not met.


020
This billing limit exception requires supporting documentation.  Please resubmit claim with required attachment(s).


Billing Tip:
Refer to claim form submission and timeliness instructions in the appropriate Part 2 manual for billing limitations.


021
This claim was received after the one-year maximum billing limitation.


Billing Tip:
Refer to claim form submission and timeliness instructions in the appropriate Part 2 manual for billing limitations.


022
This service is the patient’s liability (Share of Cost).


Billing Tip:
Refer to the Share of Cost (SOC) section in this manual for patient liability information.


023
The strength or principal labeler billed is not a benefit of the Medi-Cal program.


024
This patient is not eligible for the drug or medical supply billed.


Code/Message
025 – 033


025
The quantity billed exceeds the maximum allowed amount/usual practice.  Please check to see if the quantity was billed using the correct units (each/vials).


026
Date of service was prior to a fiscal year for which GHPP (Genetically Handicapped Persons Program) funds are available.  Contact GHPP Regional Office.


027
Services denied by Medicare (included in surgical fee, incidental, or not separately payable) are not payable by Medi-Cal.


028
This drug is billable only for multiple patients in a Nursing Facility Level A (NF-A) and Nursing Facility Level B (NF-B). 


029
This procedure allowable only once per date of service.


030
Date of death prior to date of service.


031
The rendering provider was not eligible for the services billed on the date of service.


Billing Tip:
•
Verify date of service on the claim is correct.

· Verify rendering provider number on the claim is correct. 


032
The prescribing provider was not eligible for this service on the date of service billed.


Billing Tip:
•
Verify prescribing provider is not on the Suspended and Ineligible Providers List, which is available on the Internet at www.medi-cal.ca.gov.

· Verify prescribing provider number is valid.


033
The recipient is not eligible for the special program billed and/or restricted services billed.


Billing Tip:
Refer to the Eligibility:  Services Restrictions section of this manual for restricted services codes and messages. 

034 – 045
Code/Message

034
Services provided for this diagnosis are not payable for a GHPP (Genetically Handicapped Persons Program) claim.


035
This claim does not correspond to the approved submitted TAR (Treatment Authorization Request).


036
RTD (Resubmission Turnaround Document) was either not returned or was returned uncorrected; therefore, your claim is formally denied.


037
Health Care Plan enrollee, capitated service not billable to Medi-Cal.


038
This service is not a Medi-Cal benefit without an explanation that usage is for specified conditions.


039
Claims with “ZZ” manufacturer code cannot be processed without a catalog or price reference book page listing the item billed. 


040
This service is not payable without a catalog or price reference book page listing the item billed.


041
Medi-Cal benefits cannot be paid without proof of payment/denial from other coverage.


042
Date of service is missing or invalid.


043
Patient status code is not appropriate for accommodation code listed.


044
Accommodation code is not appropriate for patient status code listed.


045
Service period is in excess of period allowed for patient status or “from-thru” period.


Code/Message
046 – 052

046
SSN (Social Security Number) is not permitted for billing Medi-Cal.

047
TAR (Treatment Authorization Request) is invalid for services and/or period billed.


048
Patient discharged within 24 hours of LOA (Leave of Absence) return.


049
Provider billing error.  Claim line is invalid.  Verify line charge, procedure code and
other line information.


Billing Tip:
•
Inpatient provider cannot add or delete lines on CIF (Claims
Inquiry Form).

· Providers may not add or delete pharmacy compound claim lines on
CIF (Claims Inquiry Form). 

· Refer to the CIF Completion section in the Part 2 manual for instructions to complete a CIF (Claims Inquiry Form).


050
Denied as a result of internal processing error.  Claim is now being reprocessed.


051
Signature is missing or is not an original.


052
RTD (Resubmission Turnaround Document) returned unsigned or without requested information.

053 – 061
Code/Message

053
Unable to process claim due to illegibility, incorrect format or attachment.


Billing Tip:
Verify the following information on the original claim form:

· Amount billed is right justified.

· Claim information is contained in the appropriate box (not extending into the shaded areas on the claim form).

· No special characters (for example, & % $ # @ !).

· Refer to the Forms:  Legibility and Completion Standards and claim completion sections of the appropriate Part 2 manual for the basic standards required for processing paper billing forms.

· Excess air mileage billed with modifier Z1 must be on the same claim form, but on a separate claim line from the regular air miles.  Refer to the Medical Transportation – Air section of the appropriate Part 2 manual for more information.


054
Our records do not show that this manufacturer makes the product(s) billed.


055
The primary/secondary diagnosis codes have no match on the diagnosis file.  The primary diagnosis code must be the condition resulting in incontinence; the secondary diagnosis code must be the type of incontinence when billing for incontinence supplies.


056
Billing error:  Refer to use of modifier ZM, ZN or 99 for correct billing of supplies.


057
The modifier/qualifier billed requires a statement of medical necessity in the Remarks area/Reserved for Local Use field (Box 19) of the claim or on an attachment.


058
The procedure code is inconsistent with the primary diagnosis code.


059
The combination of procedure code and type has no match on the procedure file.


061
The procedure code and type are not a covered benefit on the date of service.


Code/Message
062 – 069

062
The facility type/Place of Service is not acceptable for this procedure.


Billing Tip:
Verify:

· Facility type/Place of Service code

· Procedure code

· “From-thru” dates of service

· For a list of the valid facility type/Place of Service codes, refer to the claim completion sections of the appropriate Part 2 manual.

063
The procedure is not consistent with the recipient’s age.


064
The procedure is not consistent with the recipient’s sex.


065
The provider type is not allowed to perform this procedure.


066
The reimbursement information on this claim does not equal the Medicare coinsurance and deductible amounts indicated on the invoice.


067
The primary/secondary surgical procedure code has no match on the procedure file.


068
Billing error:  Refer to the CPT-4 book or provider manual for the proper procedure code and modifier.


069
This is a duplicate of a previous adjustment.



Billing Tip:
Check records for previous adjustment.  If no adjustment is found, verify:

· Provider number

· Recipient number

· Rendering provider number

· “From-thru” date of service

· Procedure code

· Modifier

070 – 075
Code/Message

070
Denied by VCCR (Vision Care Claims Review) – not reconsidered per provider.


071
The maximum allowance for this service/procedure has been paid.


072
This service is included in another procedure code billed on the same date of service.


Billing Tip:
Check records for payment of a related procedure.  If no payment is found, verify:

· Provider number

· Recipient number

· “From-thru” date of service

· Procedure code

· Modifier

· Rendering provider number

· Other procedures billed


073
Billing error:  Z7610, 99070, inappropriate for billing this type of item (for example, drugs, hearing aid batteries).


074
This service is included in the surgical fee.  


Billing Tip:
If service billed is unrelated to surgery, verify:

· Provider number

· Recipient number

· “From-thru” date of service

· Procedure code

· Modifier

· Other procedures billed


075
The necessary documentation was not received.


Code/Message
076

076
The submitted documentation was not adequate.


Billing Tip: 
Pharmacy providers should verify:

· Year of birth

· Prescribing provider number

· Drug/medical supply quantity

· TAR Control Number


Inpatient providers should verify:

· Date of birth

· Admit

–
Date 

–
Hour

–
Date is in chronological sequence with discharge date

· Discharge

–
Date

–
Hour

–
Date is prior to “thru” date

· “From” date of service is in chronological sequence with “thru” date

· Surgery/delivery date is not:

–
Missing or invalid

–
Before admission or after discharge date

· Primary diagnosis procedure code is on file or not missing, invalid, or unclear

· Secondary diagnosis procedure code is on file

· Primary surgical procedure code is on file or not missing, invalid, or unclear

· Secondary surgical procedure code is on file

· Attending physician provider number

· Family Planning EPSDT indicator

· Cost Center

–
Charge number 

–
Code 

–
Accommodation 

–
Units of service

· Blood Deductible amount

· Medicare

–
Date of RA (Remittance Advice)/EOMB (Explanation of Medicare Benefits)

–
Deductible amount

–
Coinsurance amount

· Total charges billed is entered and valid

· Recipient Share of Cost amount

· Net amount is entered and valid

076
Code/Message


076
Billing Tip:
Outpatient, Medical Service and Vision Care providers should verify:


(continued)
· Date of birth

· Place of Service

· Primary diagnosis procedure code is on file or not missing, invalid or unclear 

· Secondary diagnosis procedure code is on file

· Accident/injury date is not:

–
Missing or invalid

–
At variance with admission date or discharge date

· Family Planning EPSDT indicator

· Hospitalization “from” or “to” date

· “From” date of service is not chronologically out of sequence with “to” date

· “From” date of service is the same month/year as “to” date of service (patient status indicates admission)

· Procedure code 

· Modifier

· Quantity

· Medicare

–
Date of EOMB (Explanation of Medicare Benefits)

–
Deductible amount

–
Coinsurance amount

· Blood deductible amount 

· The total charges billed is entered and valid

· Recipient Share of Cost amount

· The net amount is entered and valid

· Date appliance delivered (Vision Care only) is:


–
Not missing, invalid or unclear

–
On or after date of service 

· Qualifier code (Vision Care only)

· Past history (Vision Care only)

–
Exam date

–
Lens date

–
Frame date

· Refractionist license number (Vision Care only)


Code/Message
076

076
Billing Tip:
Long Term Care providers should verify:


(continued)
· Year of birth

· Attending/referring/prescribing provider number

· Line item charge

· Gross amount

· Patient status code

· Diagnosis code is on file or not missing, invalid or unclear 

· “From” date of service is chronologically out of sequence with “to” date

· “From” date of service is the same month/year as “to” date of service (patient status indicates admission)


Allied Health, Medical, Inpatient, Outpatient and Pharmacy

providers’ claims may be denied with code 076 for not submitting proper “By Report” documentation for medical supplies, drugs, DME, orthotics and 

prosthetics, air transportation or hearing aids such as:

· Manufacturer and product number for the item billed is not specified

· The “By Report” documentation (for example, manufacturer, product number, description) is not specific to the item billed and does not match the item description in the Remarks area of the claim

· Product number and catalog number do not match

· “By Report” documentation does not indicate the price for each item

· Number of items per case is not specified

· Quantity billed is not specified (for example, 1 unit, 1 box, 1 package,
1 case)

· Claim does not match the quantity billed on TPN (Total Parenteral Nutrition)

· Detail of the TPN (Total Parenteral Nutrition) is not indicated or was not submitted

· TPN (Total Parenteral Nutrition) sheet provided is unacceptable

· Number of cc’s used is not specified

· Drug strength is not specified

· NDC (National Drug Code) number on the “By Report” does not match the NDC on claim
· Modifier Z1 requires medical justification.


Inpatient, Outpatient and Medical Services


providers should also verify that the “By Report” documentation has:

· Dates of service that match the dates of service on the claim

· The name for the recipient billed

· Complete, signed, and relevant information on the procedure billed

· Appropriate information (for example, emergency reports, doctors/nurses reports, progress reports, discharge documentation)

· An invoice when appropriate

077 – 086
Code/Message

077
This transportation must be ordered by a physician for reasons of medical necessity.


078
Step Therapy or diagnosis criteria were not met.  Refer to the Drugs:  Contract Drugs List Part 8 – Step Therapy section of the provider manual for billing information.


079
Service billed exceeds remaining occurrences approved on the TAR (Treatment Authorization Request).


080
Procedure code is invalid for admission type.


081
The specific item billed is not a Medi-Cal benefit.      


082
Service exceeds maximum allowed by Medi-Cal policy.


083
Provider is not Medicare-certified for laboratory procedure on date of service; please contact DHCS (Department of Health Care Services) Provider Enrollment if you feel you are certified for the denied services.


084
Accommodation cost center is inappropriate for age of recipient.


085
Ancillary code has no match on procedure file.


086
OBRA/IRCA/100%/133%/185%/200% recipients are not eligible for long term care or vision care services.


Billing Tip:
For billing guidelines, refer to the Percent Programs and OBRA and IRCA sections of this manual.


Code/Message
087 – 093

087
This procedure has been performed previously for this recipient.  It is payable only once in a lifetime.


Billing Tip:
Refer to the Once-in-a-Lifetime Procedure Codes section of the appropriate Part 2 manual for code listing.


088
The secondary diagnosis code is invalid for the age of the recipient.


089
The secondary diagnosis code is invalid for the sex of the recipient.


090
The combination of service code and modifier is not valid.


Billing Tip:
Verify:

· Procedure code

· Modifier

· “From-thru” dates of service


Refer to the Modifiers:  Approved List section in the appropriate Part 2 manual for billing guidelines.


091
Our records do not show documentation for the modifier billed.


092
This Short-Doyle mental health service is not reimbursable by Medi-Cal; submit to the State’s program office.


093
Non-emergency services are not payable for limited service OBRA/IRCA recipients.


Billing Tip:
•
Check the Emergency Verification field.

· Attach a copy of the Emergency Verification Statement.

· Refer to the OBRA and IRCA section of this manual for billing guidelines.

094 – 099
Code/Message

094
The rendering provider is not eligible for this group type.  Please resubmit claim using individual provider number or under appropriate group type.


095
This service is not payable due to a procedure, or procedure and modifier, previously reimbursed.


Billing Tip:
Check records for previous payment.  If no payment is found, verify:

· Provider number

· Recipient number

· “From-thru” date of service

· Procedure code

· Modifier


096
This service requires an original MEDI label, Medi-Service reservation or an approved TAR.



Billing Tip:
Refer to the Eligibility:  Recipient Identification section of this manual for a list of providers requiring Medi-Service reservations.


097
Billed service is not payable due to no-fee billing agreement.


098
Hospital contract exception.  Requires provider certification.


099
Well-child services provided by Child Health and Disability Prevention (CHDP) program providers must be billed to CHDP.
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